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A Study on NVH evaluation of Wheel & Tire Assembly
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Table 1 Wheel & Tire NVH Test
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(1) Modal Impact Test
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Fig. 1 Modal Impact Test Result

(2) 1/4 Car Model Test
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Fig. 2 1/4 Car Model Cleat Impact Test Result
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